;:(E Coop Assembly Instructions

range coop

Layout parts as shown on the back side of this sheet.

Mount lift handle (#9 ) on long handle(#10), then on end
panel (#1) opposite of the wheels, using 3 hooks. (#16)
Slide end panels(#1) into the side panel(#2) (wire on inside)
and ridge pole(#3).

Tighten clamps(#23) on each corner using 5/16" nut driver.
Bolt wheel legs to side panel. Welded stub towards wheel.
Fasten cable(#12) to lift handle and wheel using snap links
(#13). Turnbuckle will adjust coop height when moving.
Assemble tarp rollup pipes(#6-7-8) with one self-tapping
screw(#22) in each joint. The swaged slides into open end.
Unroll tarp(#5) over coop frame hanging 6" over side panel.
Attach with bungees(#14) at every grommet except the last
one on the hem side. Tighten tarp by putting tension on the
bungees. Slide rollup handle thru the hem with crank handle
toward lift handle. Push tarp cllp(#24) over tarp edge with
the pipe inside. I
Please call 717-768-0747

w/ questions.

Enjoy your feathered friends!!!




/\

&oém Chicken Ranger Coop Parts List

range coop

End panel -2 pcs

Side panels -2 pcs

Ridge pole

16” wheel mounted -2 pcs
Tarp

6’ rollup pipe

8 rollup pipe
Rollup handle

. Long lift handle
10.Lift handle

E 11.Parts kit, see listing —

OO0 LN W~

Parts Kit list

. Lift cables, 2 in one pack

. 5/16” snap link -4 pcs

. 8” bungee -20 pcs

. HD zip ties -12 pcs

. Lift handle hooks -3 pcs

. 3/8” U-bolt -3pcs

. 3/8” flange nuts -10 pcs

. 3/8x 1” hex bolt -4 pcs

. 1/2 x 5” hex bolt -2 pcs

. 1/2” nylon lock nut -2 pcs
. #12x1”SS hex screw -3 pcs
. 6852 SS hose clamp -4 pcs
. Tarp clip -5 pcs

. Assembly instructions




